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KTS 2400
P-zone
Water inlet
ltem |Designation Part no. | Pc. |Notes
1 Tank inlet set 55 31 007 Incl. items 2 & 3
2 Seal; D21 x D28 x 2,0 27 09 011 replaced by 55 31 007
2 |Seal;8205x2285x%x20 27 01 002 replaced by 55 31 007
2 | O-ring; 20x 3 27 07 031
3 |Hoseclip;@14-24x9 28 02 108
4 Hose; nom. dia. 13.5 x 3.5 x 1500 40 02 029 Per meter
Solenoid valve; 220-240V; 50/60Hz 3106 187 Without flow controller
. Solenoid valve; 180-220V; 50-60Hz 3106 199 Without flow controller
6 |Holder 70000365
7 Washer; 26.4x 2 12.5x 1.6 22 01302
8 Hex nut; M 6, self-locking 21 05 304
9 Pan-head screw; M 4 x 8 20 10 309
10 |Dirttrap 80002153 Incl. items 10.1 - 10.3
10.1 |Seal; 2 16 x 2 24 x 3.0 80002241
10.2 |Union stem; G 3/4, x 40; width A/F30 80002167
10.3 | Dirt trap 80002728
n.p. |Strainer for dirt trap with right-angled outlet 3106 135
- Metal hose; nom. dia. 15 x 2000; G 3/4* 2901 316 Incl. item 11.1
Metal hose; nom. dia. 12 x 1500; G 3/4"; WRC-tested | 29 01 305 UK only
11.1 |Seal; 6 16 x 3 24 x 3.0 80002241 | 2
n.p. |Extension hose; 1m 29 01 307 Optional extra
np. |Seal,216x224x3.0 80002241 Optional extra




KTS 1900 / KTS 2400
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Water inlet
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KTS 1900 / KTS 2400

Water inlet
Item |Designation Part no. | Pc. |Notes
1 Tank inlet set 61004545 Incl. item 2
2 |Seal;17x224%x20 62001366
3 | Lateral backflow restrictor 3501194
4 Hose clip; 2 14-24 x 9 28 02 108
5 |Hose; nom. dia. 13.5 x 3.5 x 1880 40 02 029 Per meter
6 Hose; nom. dia. 13.5 x 3.5 x 2200 40 02 028 Per meter
7 | Tank inlet set 55 31 007 Incl. ltems 4 & 8
8 Seal; D21 x D28 x 2,0 27 09 011 replaced by 55 31 007
8 |Seal;2205x2285x%x20 27 01 002 replaced by 55 31 007
8 |O-ring;20x3 27 07 031
9 |Hose; nom. dia. 13.5 x 3.5 x 1550 40 02 029 Per meter
10 Double solenoid valve; 220-240V; 50/60Hz 3106 182
Double solenoid valve; 180-220V; 50/60Hz 31 06 200 Japan
11 | Holder 70000365
12 |Washer;26.4x212.5%x1.6 22 01 302
13 |Hex nut; M 6, self-locking 21 05 304
14 |Oval-head screw; M 4x 8 2010310
15 | Dirttrap 80002153 Incl. items 15.1 - 15.3
156.1 | Dirt trap 80002728
Strainer for dirt trap with right-angled outlet 3106 135
15.2 |Seal 216 x 824 x 3.0 80002241
15.3 | Union stem; G 3/4“ x 40; width A/F30 80002167
16 | Tab connector 3112018 | 2 |connect parallel to item 10
17 | RC element; 0,15uF; 3,3kQ 3113114
18 | Metal hose; hom. dia. 15 x 1500; G 3/4" 29 01 303 Incl. item 16.1
Metal hose; nom. dia. 12 x 1500; G 3/4"; wRC-tested | 29 01 305 UK only
18.1 |Seal; 8 16 x 224 x3.0 80002241 | 2
n.p. | Extension hose; 1m 29 01 307 Optional extra
np. |Seal,816x224x3.0 80002241 Optional extra







KTS 1900 / KTS 2400

Heating systems and water outlet |

Item | Designation Part no. | Pc. |Notes
1 Hex nut; M 5 21 01 203
2 |[Cap 3103014 | 3
3 |Cable gland; PG13.5 3110040 | 3
4 | Hex nut; PG 13.5 3110041 | 3
5 |Clamping plate cpl. 5519018 | 3
6 Heating element cranked /L; 5.0kWV; 230V/400V/3 31 03 089 .
Heating element cranked /L; 5.0kW; 200V/346V/3 3103103 T
Heating element cranked /L; 5.0kW, 240V/420V/3 3103 094
K O-ring; 46 x6.0 2707069 | 3
Heating element cranked; 9.0kW,; 230V/400V/3 3103018
Heating element cranked; 9.0kW,; 240V/420V/3 31 03 057
9 Heating element cranked; 6.0kW, 230V/400V/3 3103132 T
Heating element cranked; 6.0kW, 200V/346V/3 3103134
Heating element cranked; 6.0kW; 240V/420V/3 3103133
n.p. [Heating element cranked; 3.0kW,; 200V/346V/3 3103 097
10 | Surface strainer 65003072 | 2
11 | Sump strainer 65001833 P-zone | W-zone
12 | Surface strainer 65003070
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KTS 1900 / KTS 2400
Wasserablauf I

Water drain Il
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KTS 1900 / KTS 2400

Water outlet |l

Item | Designation Part no. | Pc. |Notes

i Hose clip; @ 47 - 67 x 12 2802115

2 Industrial hose; nom. dia. 50x 4.5 40 02 012 Per meter

3 Pipe; 2 50x 1.5 x 214 65003725 Part made to order only !

4 Hose elbow: nom. dia. 50 x 1.5 40 03 044

5 Standpipe; overflow height 256mm 65003083 Incl. item 5.1
51 | Knotted-link chain: 500mm 28 10 300 Per meter

6 | Standpipe; bottom part 2904212 Incl. item 6.1
6.1 |Washer, 8 48 x 8652x1.25 70000095

7 [Outlet bend; R 1 1/2" x 40 29 04 502

8 | HT pipe; nom. dia. 40 x 250 3015503 Cut to size

9 HT bend; nom. dia. 40; 87° 30 15 505

10 [ HT reducer; nom. dia. 50 X nom. dia. 40 3015 521

11 | HT pipe; nom. dia. 50 x 1000 30 15 546 Cut to size
12 | Standpipe; overflow height 341mm 65003081 Incl. item 12.1

Part made to order only !

121 | Knotted-link chain; 500mm 28 10 300 Per meter

13 | Standpipe; bottom part 2804212 Incl. item 13.1
13.1 |Washer; 8 48 x 8 65.2 x 1.25 70000095

14 [Outlet bend; R1 1/2° x 40 29 04 502

15 [HT pipe; nom. dia. 50 x 1000 3015546 Cut to size
16 [HT bend; nom. dia. 50; 87° 30 15 508

17 [ HT feeder; nom. dia. 50 3015516

18 | Outlet piece 3015519

19 | HT pipe; nom. dia. 50 x 1000 3015546 Cut to size
20 | Standpipe; overflow height 144mm 65003085 Incl. item 20.1; N-zone
20.1 | Knotted-link chain; 500mm 28 10 300 Per meter

21 | Standpipe; bottom part 2904212 Incl. item 21.1
21.1 [Washer; @ 48 x 8 65.2 x 1.25 70000095

22 | Outlet bend; R 1 1/2" x 40 29 04 502 N-zone; up to mach.-no.: 379 267
23 | HT pipe; nom. dia. 40 x 250 30 15 503 Cut to size
24 |HT bend; nom. dia. 40; 87° 3015 505

25 | HT pipe; nom. dia. 40 x 80 3015503 Cut to size
26 | HT feeder; nom. dia. 50 x nom. dia. 40 3015 509

27 | HT pipe; nom. dia. 50 x 1000 3015546 Cut to size
28 | HT bend; nom. dia. 50; 87° 3015 508

29 [Outlet piece 3015519

30 |HT feeder, nom. dia. 50 3015516

31 | HT pipe; nom. dia. 50 x 1000 30 15 546 Cut to size
32 [ HT pipe; nom. dia. 50 x 1000 3015546 Cut to size
33 | Standpipe; overflow height 144mm 65003085 Incl. item 33.1
33.1 | Knotted-link chain; 500mm 28 10 300 Per meter

34 [ Standpipe; bottom part 2904212 Incl. item 34.1
34.1 [Washer; @ 48 x 8 65.2 x 1.25 70000095

35 [Outlet bend; R 1 1/2" x 40 29 04 502

36 [HT bend, nom. dia. 40; 45° 30 15 506

37 | HT pipe, nom. dia. 40 3015503 Cut to size

KTS 2400; P-zone: item 5 - 11

KTS 1900 / KTS 2400; W-zone; until machine no.: 379 267: item 12 -19

KTS 1900 f KTS 2400; N-zone; until machine no.: 379 267: item 20 - 28

KTS 1900 / KTS 2400; W-zone; from machine no.: 379 268: item 29 - 32

KTS 1900 / KTS 2400; N-zone; from machine no.: 378 268: item 26 - 28, 33 - 37




KTS 1900 / KTS 2400

Mediamat
Mediamat
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KTS 1900 / KTS 2400
Mediamat
Item |Designation Part no. | Pc. | Notes
1 Mediamat inlet 55 31 001 Incl. items 2, 3 & 4
2 |[Seal; D21 x D28x 2,0 27 08 011 replaced by 55 31 001
2 Seal; 2 205x 2 28.5x 2.0 27 01 002 replaced by 55 31 001
2  |O-ring; 20x 3 27 07 031
3 |Hoseclip; 8 20 - 30 x 12 28 02 109
4 Fabric hose; nom. dia. 16 x4 x 75 61002797
5 Mediamat cpl. 55 27 040 Consisting of: items 5.1 - 5.4
5.1 |Head piece, Mediamat 3501124
52 |O-ring; 51x3 27 07 043
5.3 | Accelerator 3501 035
5.4 |End piece fastener 2804041 | 4
6 Hex nut; M 4 self-locking 21 05 300
7 |Washer;243x28x1.2 22 05 300
8 |Retaining angle 61000658
9 Fabric hose; nom. dia. 19 x 3.5 x 1000 40 01 016 Per meter
10 |Seal;2195x224%x1.5 27 09 010
11 | Mediamat connecting stem; G 1/2“ x G 3/4“ x 32 30 11 502
12 |Seal;821x2328x20 27 09 011
13 |Cap nut; G 3/4“ x @ 20 29 07 203
14 | Mediamat connecting bend 29 06 524
15 | Reducing hose; nom. dia. 30/16 x 5 x 1530 40 03 036
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KTS 2400
P-zone
Wash system |

4D

Iltem | Designation Part no. | Pc. |Notes
1 Pipe; nom. dia. 50 x 4.6 65003697 L-R
Pipe; nom. dia. 50 x 4.6 65003524 R-L
Hose clip; @ 47 - 67 x 12 2802115 | 2
Industrial hose; nom. dia. 50 x 8.0 x 80 40 02 006 Cut to size
Pump; 1.1kW 2/1; 230/400V / 3 / 50Hz 3102 263
Pump; 1.1kW 2/1; 230/400V / 3 / 60Hz 3102 267
Pump; 1.1kW 2/1; 240/420V / 3 / 60Hz 3102328 Incl. items 4.1 - 4.14
Pump; 1.1kW 2/1; 200/346V / 3 / 50Hz 3102 302
Pump; 1.1kW 2/1; 200/346V / 3 / 60Hz 3102303
41 |Hex-head screw; M 4 x 25 20 01 020
4.2 |Filler plug; G 1/2, x 20.5 3501 108
4.3 |O-ring; 20x 3.5 27 07 040
4.4 | Pump housing 31 02 204
4.5 |Dome-head nut; M 8, self-locking 2110305
46 |Pump impeller; g 109mm 3102273 For 50Hz pump
Pump impeller; 2 96mm 3102274 For 60Hz pump
4.7 |O-ring; 158.35 x 3.53 3102 209
4.8 | Mechanical seal
Sealing kit cpl. 80002670
4.9 |Seatingring; @ 12.9x 6.4
410 | Pump cover 3102 208
411 |Washer; 24.3x28x0.5 2202202
412 |Hex nut; M 4 21 01 302
413 |Fanimpeller 3102211
414 |Fanimpeller cover 3102212
5 Hex nut; M 6, self-locking 21 05 304
6 |Washer;26.4x0218x1.6 2205302 | 12
7 Pump bracket 65003130 Part made to order only !
8 |Shim; 155x 130 x 3.0 71000283
9 Hex-head screw; M 6 x 25 2001 310
10 |[Hose clip; 8 70 - 90 x 12 28 02 120
11 Industrial hose; nom. dia. 60 x 8.0 x 80 40 02 007 Per meter
12 | Intake strainer 61002500







KTS 2400
P-zone
Wash system |l

AR

Item | Designation Part no. | Pc. |Notes
1 Hose clip; @ 47 - 67 x 12 2802115
2 Hose; nom. dia. 50 x 8.0 x 90 40 02 006 Per meter
3 Distributor, bottom part 3501018
4 |O-ring;24x3.0 2707066 | 2
5 Distributor bend, long 3501149
6 Hose; nom. dia. 50 x 8.0 x 70 40 02 006 Per meter
7 |Cap; G11/4"x 24 3501158
8 Seal, @ 30x @ 39x 20 27 02 001
9 |[Capnut,G11/4"x24 3501 004
10 |Seall@26x@36x20 2701003 | 2
11 | Adjusting plate 65003529
12 |Washer;86.4x@12.5%x1.6 2201 302
13 |Hex nut; M 6, self-locking 21 05 304
14 | Locking ring; @ 49 x 26.5 70002096
15 |Washer; @ 10x 2 24x1.5 62002653
16 | Locking nut; @ 38 x 28; G 3/4" 61004059
17 | O-ring; 28x2.5 2707048 | 2
18 |Lockingring; @ 4S x 28 61002023
19 | Holder 65003471 Part made to order only !
20 |Wash arm; 4 nozzles; 624mm 65003464 Incl. items 20.1 - 20.7
20.1 | Guide piece; @ 34 x 60 65002845
20.2 | Sheet-metal screw; ST 2.9 x 6.5 2020308 | 2
20.3 | Bottom part of nozzle; 8 24 x 9 65002842 | 4
20.4 | Bottom part of nozzle; G 3/4" x 18.1 65003257 | 4
20.5 | Slotted nozzle; @ 20.5x 14 65003461 4
206 |CapnutG 3/4°x @ 16 62001808 | 4
20.7 [Washarm head, @ 44 x 69 65002079
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KTS 2400
P-zone
Wash system ||

-16 -

Item | Designation Part no. | Pc. |Notes
1 O-ring; 28 x 2.5 2707049 | 2
2 | Locking nut; @ 38 x 28; G 3/4" 61004059 | 2
3 |Lockingring; @ 49 x 26.5 70002096 | 2
4 | Adjusting plate 65003529 | 2
5 Hex nut; M 6, self-locking 21 05 304
6 Washer, 86.4x @ 125x1.6 22 01302
7 Seali @ 26 x @ 36 x 2.0 27 01 003
8 Cap nut, G 1 1/4" x 24 3501 004
9 Distributor bend, long G 3/4,; 51 x 140 3501149
10 | Distributor bend; G 3/4%; 51 x 76 3501 150
11 | O-ring; 24 x 3.0 2707066 | 3
12 | Distributor 3501 002
13 |Hoseclip; @ 47 - 67 x 12 2802115
14 | Hose; nom. dia. 50 x 8.0 x 90 40 02 006 Per meter
15 |[Pipe; 8 50 x 1.5 x 390 65003546 Part made to order only !
16 | Wash arm cpl.; 6 nozzles; 700mm 65003459 Incl. items 16.1 - 16.7
16.1 [Wash arm head; @ 44 x 69 65002079 | 2
16.2 |Sheet-metal screw; ST29x6.5 20 20 308
16.3 | Bottom part of nozzle; 24 x 9 65002842 | 12
16.4 | Bottom part of nozzle; G 3/4° x 18.1 65003257 | 12
16.5 |Slotted nozzle; @ 20.5 x 14 60001519 | 12
16.6 [Capnut, G3/4"x @16 62001808 | 12
16.7 | Guide piece; @ 34 x 60 65002845 | 2
17 | Holder 65003472 | 2




KTS 2400
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KTS 2400
P-zone
Wash system |V

-18 -

Item | Designation Part no. | Pc. |Notes
1 Angle; R 3/4%; 90° 3002109
2 | Hex nut; M 6 self-locking 2105304
3 Washer; 26.4x 2 12.5x1.6 2201 302
4 [Angle 65003470 Part made to order only !
5 Seal, @27 x®34x20 27 09 025
6 Union stem; G 3/4° 3011 207
7 | Lockingring; @ 49 x 28 61002023 | 2
8 Washer, 2 10x 224x 1.5 62002653 | 2
9 |Locking nut; & 38 x 28; G 3/4" 61004059 | 2
10 | O-ring; 28 x 2.5 2707049 | 2
11 | Connecting pipe cpl. 65003467 Incl. items 11.1 & 11.2
11.1 | Sheet-metal screw; ST 2.9x 6.5 20 20 308
11.2 [Wash arm head; & 44 x 69 65002079
12 | Wash arm cpl.; 4 nozzles; 586mm 65003462 Incl. items 12.1 - 12.7
12,1 |Wash arm head; @ 44 x 69 65002078 | 2
12.2 |Sheet-metal screw; ST29x6.5 20 20 308
12.3 | Bottom part of nozzle;, 8 24 x 9 65002842 | 8
12.4 | Bottom part of nozzle; G 3/4" x 18.1 65003257 | 8
12.5 |Slotted nozzle; ¢ 20.5 x 14 65003461 | 8
12.6 [Capnut;G3/4"'x 2 16 62001808 | 8
12.7 | Guide piece; @ 34 x 60 65002845 | 2
13 | Holder 65003473 Part made to order only !
14 | Holder 65003474 Part made to order only |
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KTS 1900 / KTS 2400
W-zone
Wash system |
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ltem | Designation Part no. | Pc.|Notes
1 Pipe; nom. dia. 50 x 60 65003525
2 Hose clip; @ 47 - 67 x 12 2802115
3 Hose; nom. dia. 50 x 8.0 x 70 40 02 006 Per meter
4 Pump; 2.6kW 5/3; 230/400V/3/50Hz;240/420V/3/50Hz | 31 02 340
Pump; 2.6kW 5/3; 230/400V/3/60Hz;240/420V/3/60Hz | 31 02 347 Incl. items 4.1 - 4.9
Pump; 2.6kW 5/3; 200/346V/3/50Hz 3102348 Turn motor
Pump; 2.6kW 5/3; 200/346V/3/60Hz 3102 349
41 | Pump housing 3102243
4.2 |Filler plug; G 1/2“ x 20.5 3501108
4.3 |O-ring; 20 x 3.5 27 07 040
4.4 | Dome-head nut; M 8 self-locking 2110305
4.5 |Pump impeller; @ 136mm 31 02 306 For 50Hz pump
Pump impeller; @ 115.5mm 3102310 For 60Hz pump
4.6 |Fanimpeller cover 31 02 309
4.7 | Fanimpeller 31 02 308
4.8 |Seal 31 02 307
4.9 |Sealing kit 80002671 Incl.pos. 4.8, 4.4
3] Hex-head screw; M 8 x 80 20 01 364
6 |Shim 65002991 Part made to order only !
7 | Pump bracket 65003119 Part made to order only !
8 Washer; 28.4x2 17 x1.6 22 01 303
9 Hex nut; M 8 self-locking 21 05 306
10 [Washer; 26.4x2 18x1.6 22 05 302
11 | Hex nut; M 6 self-locking 21 05 304
12 | Intake strainer;, D72 X 20 62001956
13 |Hose clip; 8 70 - 90 x 12 2802120
14 | Shaped hose; hom. dia. 62 x 9.0 40 03 028 Adapt
15 [Hose; nom. dia. 60 x 8.0 x 80 40 02 007 Per meter
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KTS 1900 / KTS 2400
W-zone
Wash system |

s i

Item | Designation Part no. | Pc. |Notes
1 Hose clip; @ 47 - 67 x 12 2802115
2 Hose; nom. dia. 50 x 8.0 x 80 40 02 006 Per meter
3 Distributor; bottom part 3501018
4 |O-ring;24x3.0 2707066 | 3
5 Distributor bend; long 3501149 | 2
6 |[Capnut;G11/4"x24 3501004 | 2
7 Seali@ 26 x@® 36 x 2.0 2701003 | 3
8 Adjusting plate 65003528 | 2
9 |Washer,864x2125x1.6 22 01 302
10 | Hex nut; M 6 self-locking 21 05 304
11 | Locking ring; @ 49 x 26.5 70002096 | 2
12 |Locking ring; @ 4S x 28 61002023
13 |Washer, 2 10x@24x1,5 62002653
14 | Locking nut; @ 38 x 28; G 3/4" 61004059
15 | O-ring; 28 x2.5 27 07 049
16 | Holder 65003471 Part made to order only |
17 | Wash arm; 4 nozzles; 624mm 65003464 Incl. items 17.1 -17.7
17.1 | Guide piece; @ 34 x 60 65002845 | 2
17.2 | Sheet-metal screw; ST 2.9x6.5 20 20 308
17.3 | Bottom part of nozzle; 8 24 x 9 65002842 | 8
17.4 | Bottom part of nozzle; G 3/4" x 18.1 65003257 | 8
17.5 |Slotted nozzle; ¢ 20.5 x 14 65003461 | 8
176 [Capnut, G3/4"x @16 62001808 | 8
17.7 |Wash arm head; @ 44 x 69 65002079 | 2
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KTS 1900 / KTS 2400
W-zone
Wash system ||

HH.

Item | Designation Part no. | Pc. |Notes
1 O-ring; 28 x 2.5 2707049 | 2
2 | Locking nut; @ 38 x 28; G 3/4" 61004059 | 2
3 |Lockingring; @ 49 x 26.5 70002096 | 2
4 | Adjusting plate 65003529 | 2
5 Hex nut, M 6 self-locking 21 05 304
6 Washer, 86.4x @ 125x1.6 22 01 302
7 Seali@ 26 x @ 36 x 2.0 27 01 003
8 Cap nut, G 1 1/4" x 24 3501 004
9 | Distributor bend long; G 3/4"; 51 x 140 3501 149
10 | Distributor bend; G 3/4°; 51 x 76 3501 150
11 | O-ring; 24 x 3.0 2707066 | 3
12 | Distributor 3501 002
13 |Hoseclip; @ 47 — 67 x 12 2802115
14 | Hose; nom. dia. 50 x 8.0 x 80 40 02 006 Per meter
15 |[Pipe; 8 50 x 1.5 x 390 65003546 Part made to order only !
16 | Wash arm cpl.; 6 nozzles; 700mm 65003459 Incl. items 16.1 - 16.7
16.1 |Wash arm head; @ 44 x 69 65002079 | 2
16.2 |Sheet-metal screw; ST29x6.5 20 20 308
16.3 | Bottom part of nozzle; 24 x 9 65002842 | 12
16.4 | Bottom part of nozzle; G 3/4" x 18.1 65003257 | 12
16.5 |Slotted nozzle; @ 20.5 x 14 60001519 | 12
16.6 [Capnut, G3/4"x @16 62001808 | 12
16.7 | Guide piece; @ 34 x 60 65002845 | 2
17 | Holder 65003472 | 2 |Part made to orderonly !
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KTS 1900 / KTS 2400
W-zone
Wash system |V
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Item | Designation Part no. | Pc. |Notes
1 Angle; R 3/4%; 90° 3002109
2 | Hex nut; M 6 self-locking 2105304
3 Washer; 26.4x 2 12.5x1.6 2201 302
4 [Angle 65003470 Part made to order only !
5 Seal, @27 x®34x 20 27 09 025
6 Union stem; G 3/4, 3011 207
7 | Lockingring; @ 49 x 28 61002023 | 2
8 Washer, 2 10x 224x 1.5 62002653 | 2
9 |Locking nut; & 38 x 28; G 3/4" 61004059 | 2
10 |O-ring; 28 x 2.5 2707049 | 2
11 | Connecting pipe cpl. 65003467 Incl. items 11.1 & 11.2
11.1 |Sheet-metal screw; ST 2.9 x6.5 20 20 308
11.2 [Wash arm head; @ 44 x 69 65002079
12 | Wash arm cpl.; 4 nozzles; 586mm 65003462 Incl. items 12.1 - 12.7
121 |Wash arm head; @ 44 x 69 65002079 | 2
12.2 |Sheet-metal screw; ST2.9x6.5 20 20 308
12.3 | Bottom part of nozzle; @ 24 x 9 65002842 | 8
12.4 | Bottom part of nozzle; G 3/4" x 18.1 65003257 | 8
12.5 |Slotted nozzle; @ 20.5 x 14 65003461 | 8
126 |Capnut, G3/4"xe 16 62001808 | 8
12.7 | Guide piece; @ 34 x 60 65002845 | 2
13 | Holder 65003473 Part made to order only !
14 | Holder 65003474 Part made to order only |
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KTS 1900 / KTS 2400
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Rinse |
Item | Designation Part no. | Pc. |Notes
1 Filter pipe; 8 37.5x2.0x 617 72000971 Up to machine no.: 377 103
Filter pipe; @ 37.5 x 2.0 x 400 65004144 From machine no.: 377 104
2 Hex nut; M 6 self-locking 21 05 304
3 |Washer,#6.4x@125%x1.6 22 01 302
¢ [ena e
5 |Hoseclip;814-24x9 28 02108
6 |Hose stem; straight 29 06 509
7 | Shaped hose; nom. dia. 13 x nom. dia. 25 62002145
8 |Hoseclip; @24 -44x12 28 02 309
9 [Pump; 0,27kW; 1 x 220-240V; 50Hz 3102 477
Pump; 0,27kW; 1 x 220-240V; 60Hz 3102445 o e
Pump; 0,27kW; 1 x 180-200V; 50Hz 3102 446
Pump; 0,27kW; 1 x 180-200V; 60Hz 3102 447
10 [Guard set 80002255 Incl. items 10.1 & 10.2
10.1 | Lock washer; B6 2303 300
10.2 |Hex-head screw; M 6 x 16 20 01 306
11 | Holder 65003487
12 |Washer; 28.4x 217 x1.6 22 01 303
13 | Spring washer; B8 2303 301
14 [Hex nut; M 8 2101 305
15 | Lock washer; B6 23 03 300
16 |Hex-head screw; M 6 x 16 20 01 306
17 | Capacitor; SuF; 250V; 50/60Hz 3113 099
18 | Shaped hose; nom. dia. 25x 3.5 62002373 Adapt
19 |Hose stem; G 3/4°; width A/F27 80001404
20 |Seal;8209x@27x20 27 04 006
21 |End piece 65003429 Part made to order only !
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3456

Nachspulung Il
Rinsing Il
Rincage |l




KTS 1900 / KTS 2400

=30 =

Rinse |
Item | Designation Part no. | Pc. |Notes
1 Rinse pipe cpl.; 7 nozzles (top) 65003403 Incl. tems 1.1-1.4
1.1 |Flat-jet nozzle; » 15 x 14 65003402
1.2 |Capnut, G 3/8" x @ 12.2; width A/F 22 65003401
1.3 |Capnut;, G 1/2" x @ 12.2; width A/F 24 29 07 301
1.4 |[Cutting ring; @ 15 x 10; nom. dia. 12 29 07 300
2 | Union stem; G 1/2" x 38; width A/F 27 3011 301
3 |[Seal,@21x228x20 27 09 011
4 | Hex nut;, G 1/2" x 8.0; width A/F 27 30 09 201
b Seal, #13.3x @18 x 2.0 2709012
6 Hose stem angled; @ 18 29 06 238
7 |Hose clip; @ 20 - 30 2802109
8 Hose; nom. dia. 13.5 x 3.5 x 430 4002028 | 2 |Per meter
Hose tee; @ 13 29 06 508
10 | Shaped hose; nom. dia. 12.5 x 4.0 40 03 050 Cut to size
11 | Rinse pipe cpl.; 7 nozzles (bottom) 65003404 Incl. items 1.1, 1.2 & 11.1 - 11.4
11.1 [Grub screw; M 11 x 1.0 x 8 2910239
11.2 | Cap nut; G 1/2" x @ 12.2; width A/F 24 29 07 301
11.3 | Cutting ring; & 15 x 10; nom. dia. 12 29 07 300
11.4 [ Grub screw; M 11 x 1.0 x 20 20 30 503
12 |Hex nut; M 8 21 01 305
13 | Angle 65003243 | 2
14 |Washer; 26.4x212.5x1.6 2201 302
15 | Hex nut; M 6 self-locking 21 05 304
16 | Angle 65003531 Part made to order only !
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Nachspulung Il - AQuaMatik
- AquaMatik
- AquaMatik

Rinsing 1lI
Rincage lll




KTS 1900 / KTS 2400
Rinse Il - AquaMatik

I Lo

Item |Designation Part no. | Pc. |Notes
1 Tank inlet set 55 31 007 Incl. items 2 & 3
2 |Seal; D21x D28x 2,0 27 08 011 replaced by 55 31 007
2 Seal; 8 20.5x2285x 2.0 27 01 002 replaced by 55 31 007
2 | O-ring; 20 x 3 27 07 031
3 |Hoseclip;@14-24%x9 28 02 108
4 Hose; nom. dia. 13.5 x 3.5 x 1300 40 02 028 Per meter
5 |[Hose stem angled; 18 60002474 | 2 |Incl. item 8
6 |Seal;2195x224x1.5 2709010 | 2
7 Flow control valve; G 1/2° x G 3/4" 32 05 009
8 Seal; 3 209x 327 x 2.0 27 04 006
9 | Reducing nipple; R 1/2“ x R 3/4“; width A/F27 3011 304
10 |Tank inlet hose; nom. dia. 10 x nom. dia. 14 x 4.0 40 03 003 Shorten
11 |Seal; 3 13.3x 2 18.0x 2.0 27 09 011
12 | Locking screw; G 1/2¢ 30 08 303
13 | O-ring; 46 x 6.0 27 07 069
14 | Heating element cranked; 9.0kW; 230V/400V/3 3103018
Heating element cranked; 9.0kW; 240V/420V/3 3103 057
Heating element cranked; 6.0kW,; 230V/400V/3 3103017
Heating element cranked; 6.0kW; 240V/420V/3 3103 043 Observe power and voltage
Heating element cranked; 6.0kWV, 200V/346V/3 31 03 046 ratings on heating element
Heating element cranked; 6.0kW; 254V/440V/3 31 04 034 flange
Heating element cranked; 3.0kW; 230V/400V/3 31 03 100
Heating element cranked; 3.0kW; 240V/420V/3 3103 101
Heating element cranked; 3.0kW, 200V/346V/3 31 03 097
15 |Cable gland; PG 13.5 3110040 | 4
16 [Hex nut; PG 13.5 3110041 | 4
17 | Clamping plate cpl. 55619018
18 |Hex nut; M5 2101 203
19 |Cap 3103014 | 4
20 |Blank flange; @ 60 60002787 Incl. items 13, 18, 21
21 | Clamping plate 0117 003
22 | Boiler; 4-hole; cpl. 70002387 Incl. items 22.1 - 22.3
221 |Seal; 3 10x@218%x1.5 27 03 003
22.2 |Hex-head screw; M 10 x 16 2001 352
22.3 |Float switch; 250V; 15VA 55 28 255
n.p. |Seal for float switch 3126 036
23 | Boiler inlet bend cpl. 55 09 054 Incl. items 23.1 & 23.2
23.1 |Capnut; G 1/2°; 8 122 x 15 29 07 201
23.2 | Cutting ring; @ 15 x 10; nom. dia. 12 29 07 300
24 |Hose; nom. dia. 13.5 x 3.5 x 150 40 02 028 Per meter
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Nachspulung IV
Rinsing IV
Ringcage IV

238 231 232




-84

KTS 1900 / KTS 2400

Rinse IV
Item | Designation Part no. | Pc. |Notes
1 Reducing nipple; R 1/2" x R 3/4°; width A/F 27 3011 304
2 Seal @ 195x@824%x15 2709010
3 Hose stem angled; @ 18 60002474 Incl. item 2
4 |Hoseclip; 8 24 - 44 x 12 28 02 309
5 Flow control valve; G 1/2° x G 3/4" 32 05 009
6 Seal, 8 209x 827 x2.0 27 04 006
T Tank inlet hose; nom. dia. 10 x nom. dia. 14x 4.0 40 03 003 Shorten
8 |Hose connecting piece straight 29 06 509 KTS 1900/ 2400 L-R
9 |[Shaped hose; nom. dia. 25x 4.0; 80 x 130 80001902
10 |Hose stem; @ 26 x 41; G 1/2"; width A/F 27 80001403
11 ([Seal,@21x@228x20 27 08 011
12 |Washer;28.4x @17 x1.6 2201 303
13 | Spring washer; B8 23 03 301
14 |[Hex nut; M 8 21 01 305
15 | Lock washer; B6 23 03 300
16 |Hex-head screw; M 6 x 16 20 01 306
17 | Holder 65003487 Part made to order only !
18 | Capacitor; SuF; 250V, 50/60Hz 3113 099
19 |Washer; 26.4x 2125x 1.6 22 01 302
20 |[Hex nut; M 6 self-lacking 21 05 304
21 | Pump; 0,27kW; 1 x 220-240V; 50Hz 3102477
Pump; 0,27KW: 1 X 220-240V: 60Hz 3102 445 N—
Pump; 0,27kW; 1 x 180-200V; 50Hz 3102 446
Pump; 0,27kW; 1 x 180-200V; 60Hz 3102 447
22 [Shaped hose; nom. dia. 12.5 x 25 62002145
23 |Guard set 80002255 Incl. items 23.1 & 23.2
23.1 |Lock washer; B6 23 03 300
23.2 |Hex-head screw; M6 x 16 20 01 306
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3456

Nachspulung V
Rinsing V
Ringage V




KTS 1900 / KTS 2400

o

Rinse V
Item | Designation Part no. | Pc. |Notes
1 Rinse pipe cpl.; 6 nozzles (top) 65003105 Incl. items 1.1 - 1.3
1.1 |Flat-jet nozzle 2910313 | 6
1.2 |Capnut, G 1/2" x @ 12.2; width A/F 24 28 07 301
1.3 |Cutting ring; @ 15 x 10; nom. dia. 12 29 07 300
2 Union stem; G 1/2" x 38; width A/F 27 3011 301
3 Seall @ 21x228x20 27 09 011
4 |Hex nut; G 1/2" x 8.0; width A/F 27 3009 201
5 |[Seal;813.3x218x%x20 2709012
6 |Hosestemangled; @ 18 29 06 238
7 Hose clip; @ 20 — 30 28 02109
8 |Hose; nom. dia. 13.5 x 3.5 x 430 4002029 | 2 |Per meter
9 Hose tee; 8 13 29 06 508
10 | Shaped hose; hom. dia. 12.5x 4.0 40 03 051 Cut to size
11 | Rinse pipe cpl.; 10 nozzles (bottom) 65003106 Incl. items 11.1-11.5
11.1 [Grub screw; M 11 x1.0x 8 2910239
11.2 [Grub screw; M 11 x 1.0 x 20 20 30 503
11.3 |Cap nut; G 1/2" x @ 12.2; width A/F 24 29 07 301
11.4 | Cutting ring; 8 15 x 10; nom. dia. 12 29 07 300
11.5 |Flat-jet nozzle 2910313 | 10
12 |Hex nut; M 8 21 01 305
13 | Angle 65003243 Part made to order only |
14 |Washer; @6.4x2125x1.6 22 01 302
15 | Hex nut; M 6 self-locking 2105 304
16 | Angle 65003531 Part made to order only !
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Dosierung - Klarspuler

Dosing - rinse aid
Dosage de ringage
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KTS 1900 / KTS 2400

Dosing - rinse aid

Item | Designation Part no. | Pc. |Notes
1 Terminal block box 3118 087
2 Hex nut; PG 16 3110110
3 |Cable gland; PG 9 3110042
4 Reducing ring; KUK 16/9 3110116
5 |Dosing pump; M 205 Replaced by item 20
6 Hex-head screw; M 4 x 12 2001 316
7 |Washer,84.3x@28x0.5 2202 302
8 [Hex nut; M 4 self-locking 2105 300
9 Pipe; @ 6 x 1.0 x 3000 (Tecalan) 40 01 005 Per meter
10 | Wire hose clip 28 02 348
11 [Hose; nom. dia. 5x 1.5 x 42 40 01 024 Per meter
12 | Pipe section; @ 4.0 x 0.5 x 26 80001351
13 | Bracket 72001052 Part made to order only |
14 | Valve 3102025
15 |Washer; 25.3x@210x 1.0 2201 300
16 | Hex nut; M 5 self-locking 21 05 302
17 Hose; nom. dia. 4.0 x 1.0 x 1000 4001018 Per meter
n.p. |[Transformer; 0.8kW,; 110-500V/110-220V; 800VA 3115031 For ship voltage
18 [Hose; nom. dia. 5x 1.5 4001024 | 2 |Permeter
19 | Wire hose clip 28 02 348
20 [Rinse aid dosing device; KSP 16 80002310 See separate spare parts list

ltems 1-17:upto 7/98
ltems 18 - 20: from 7/98
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Dosing - detergent
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KTS 1900 / KTS 2400

Dosing - detergent

- 40 -

Item | Designation Part no. | Pc. |Notes
1 Dosing nozzle 70002494
2 Seal @ 8x@15x%x15 27 09 001
3 |Hexnut; M10 2101 306
4 |Wire hose clip 28 02 348
5 Hose; nom. dia. 5 x 1.5 x 4000 40 01 024 Per meter
6 Hose; nom. dia. 5 x 1.5 x 3000 40 01 024 Per meter
7 | Suction stick 425 long 3113103
8 | Wire hose clip 28 02 348
9 | Conductivity electrode 3113043
10 | Dosing pump; SP 166 L; 230V, 50Hz 80000299 See separate spare parts list
Dosing pump; SP 166 L; 230V; 60Hz 80001956
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KTS 2400

P-Zone

Untergestell, Gehause und Verkleidung |
Base frame, housing and panel |
Chéssis, bati et habillage |




KTS 2400
P-zone

Base frame, housing and panelling |

P

Item | Designation Part no. | Pc. |Notes

1 Housing KTS 2400 R-L | No more
Housing KTS 24001-R | 2vailable

2 | Terminal strip; 780mm with welding stud 65003406 e

3 | Terminal strip; 780mm 65003159 Part made to

4 | Terminal strip; 748mm with welding stud 6500408 | 2 | P oy

5 | Terminal strip; 748mm 65003160 | 2

6 |Washer; 66.4x012.5x1.6 2201302 | 30

7 | Hex nut; M 6 self-locking 2105304 | 30

8 | Terminal strip; 783mm with welding stud 65003410 -

9 | Terminal strip; 783mm 65003158 part made to

10 | Supporting frame 65003696 KTS 2400 R | Orderonly
Supporting frame 65003046 KTS 2400 R-L

11 | Threaded insert; G 3/4"; 42 x 62 x 50 3501063

12 |Foot cleat; G 3/4% 32 x 32 x 100 35 01 064

13 |Panelling front 65003710 IR 16 Efc;érm;nj‘;‘c’

14 |Washer;, 6.4x012.5x1.6 22 01 302

15 | Hex nut; M 6 self-locking 21 05 304

16 | Threaded cap; M4 x 6 12 2814331 | 3

17 |Annular spring; 0153 -616.3x6 1.2 2312300 | 3

18 | Gasket; 10 x 4 x 800 62001618 Per meter

19 | Panelling; left 65003249 KTS 2400L-R | Part made to
Panelling; right 65003250 KTS 2400 R-L | OFder oniy!

20 | Cable gland; PG 21 3110 006

21 | Hex nut; PG 21 3110071
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Untergestell, Gehause und Verkleidung Il
Base frame, housing and panel Il

Chassis, bati et habillage Il
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KTS 1900 / KTS 2400

Base frame, housing and panelling Il

-44 -

Item |Designation Part no. | Pc. | Notes
1 Housing (inlet zone) 65003622 KTS 1900 L-R No more
Housing (inlet zone) 65003596 KTS 1900 R-L available
2 | Terminal strip; 748mm with welding stud 65003408 | 4 |Frontund rear
3 | Terminal strip; 748mm 65003160 | 4 |part made to order only!
4 [ Terminal strip; 780mm with welding stud 65003406 | 2 Top part made to
5 |Terminal strip; 780mm 65003159 | 2 order only!
6 | Housing (wash zone) 65003625 KTS 1900 L-R
Housing (wash zone) 65003598 KTS 1900 R-L
Housing (wash zone) 65003695 KTS 2400 L-R No more
Housing (wash zone) 65003036 KIS 2400 ReL. available
7 |Housing (rinse zone) 65003629 by
Housing (rinse zone) 65003058 LR
8 | Terminal strip; 783mm with welding stud 65003410 Bottom part made to
9 | Terminal strip; 783mm 65003158 order only!
10 |Supporting frame (rinse zone) 65003657 ﬂg ;igg b
Supporting frame (rinse zone) 65003050 s el catradel
11 | Panelling right 65003250 KTasag Lny  |orderonly!
Panelling right 65003615 g&zéﬂ_o LGS
12 | Screw cap; PG 21 3110 027
13 [Hex nut; PG 21 3110071
14 |Panelling front 65003905 el ten 15 - 17; 23,23
part made toorder only!
15 |Washer; 26.4x 02 12.5x1.6 22 01 302
16 [Hex nut; M 6 self-locking 21 05 304
17 | Gasket; 10 x 4 x 600 62001618 Per meter
18 | Supporting frame (wash zone) 65003623 KTS 1900 L-R
KTS 1900 R-L part made to
Supporting frame (wash zone) 65003616 KTS 2400 L-R / | order only!
Supporting frame (wash zone) 65003041 KTS 2400 R-L
19 [Panelling front 65003906 Incl. items 15, 16, 20, 23, 24
20 |Gasket; 10 x 4 x 1000 62001618 Per meter
21 | Threaded insert 3501063 | 8
22 |Foot cleat 3501064 | 8
23 |Threaded cap; M4 x @ 12 28 14 331
24 | Annular spring; 2 15.3-216.3x 2 1.2 2312 300
25 |Panelling left 65003665 Pl S
Panelling left 65003249 SgMgLEy oo
n.p. |Washer;24.3x28x0.5 22 02 302
n.p. |Dome-head nut; M 4 2110 302
26 |Holder 65001832 part made to order only!
n.p. | Rear panelling 80002139 gfgtggacmne 00k part made to
n.p. | Rear panelling 80002298 ;;ggg?cm"enoﬁ order:anly
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KTS 1900 / KTS 2400
Masch.-Nr..=> 379 267

Verkleidung IlI
Panel IlI
Habillage Il

1 2

/



KTS 1900 / KTS 2400
Machine no.: = 379 267

- 46 -

Panelling Il
Item | Designation Part no. | Pc. | Notes

1 Housing 65003761 KTS 1900 only

2 |Housing 65003688 Krs1eoo |Fatmedser
Housing 65003561 KTS 2400

3 Cover 65003378 | 2 |Part made for order only!

4 Cover 65003382 Part made for order only!

5 |Housing 65003389 Part made for order only!

6 |Housing 65003760 Part made for order only!

7 | Panelling (rear) 65003787 %ﬁ;ﬂ(%_ag)!es
Panelling (rear) 65003763 Inclined tables
Panelling (rear) 65003785 ROllBr SomVEIEr | oo

8 |Panelling (front) 65003787 i Roderony)
Panelling (front) 65003762 Inclined tables
Panelling (front) 65003784 Roller conveyor

9 |Housing 65003683 Part made for order only!

10| Angle 70002131 | 2 |Part made for order only!

11 | Intermediate link 65003685 Part made for order only!

12 | Cupscrew; M 5 x 20 2019025

13 | Cover 65003726 Part made for order only!

- Connecting piece cpl. 65003724 Part made for order only!

- HT pipe; nom. dia. 70 x 750 3015 520
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KTS 1900 / KTS 2400
Masch.-Nr.: 379 268=>
Verkleidung IlI

Panel 11l

Habillage 11l




KTS 1900 / KTS 2400
Machine no.: 379 268 =

- 48 -

Panelling Il
Item | Designation Part no. | Pc. |Notes
1 Washer; 25.3x210x1.0 22 01 300
2 |Hex nut; M 5 self-locking 2105 302
3 Cover 65004513 Part made for order only!
4 |Gasket; 0.5 - 2.0 mm x 2800 mm 40 04 006 Per meter
5 Cover 65004321 Part made for order only!
6 Housing; 1000 x 770 x 350 65004318 Part made for order only!
7 | Panelling (rear) 65004541 Inclined tables
Panelling (rear) 65004546 Roller conveyor
8 | Panelling (front) 65004541 Inclined tables
Panelling (front) 65004545 Eg:l;; ;ogxlreyor RN
9 |Z-angle 65004542 65004541 order only!
(rear)
10 |Angle 65004539 oL
{front)
11 | Hex nut; M 4 self-locking 2105302
12 [Washer; 25.3x210x1.0 2201 300
13 | Housing 65004285 Part made for order only!
14 | Sign; ,Winterhalter - KTS 1900" 65003591
Sign; Winterhalter - KTS 2400" 65003592
15 | Housing; 700 x 770 x 350 65004315 KTS 1900 Bart made for
Housing; 1200 x 770 x 350 65004316 KTS 2400 arsirony]
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KTS 1900 / KTS 2400
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Door
Item | Designation Part no. | Pc. |Notes
1 Cover 70200530 | 2
2 |Washer,853x210x1.0 22 01 300
3 Hex nut; M 5, self-locking 21 05 302
4 |Washer, 8 4.3x28x0.5 22 02 302
5 |Hex nut; M 4 self-locking 2105 300
6 | Magnet holder 70200366 Incl. item 7
7 Magnet: red 3124112 Up to machine no.: 379 267
8 |Sliding door 65003571 e ™
9 PT screw; KB 50 x 16 2017301 | 4
10 | Stop angle 70200208
11 | Hex nut; M 8 self-locking 21 05 306
12 |Washer, 8 6.4x@2125x1.6 22 01 302
13 | Hex nut; M 6 self-locking 2105304
14 | Hex-head screw; M 8 x 80 2001 364
15 | Notch lever 70200077
16 |Holder 70200078
17 |Hex-head screw; M 8 x 60 2001 351
18 |Washer; 28.4x @217 x1.6 22 01 303
19 |Holder 65003499
20 |Stop 65003558
21 Sliding rail 70200250 | 2
22 | Sheet-metal screw; B2.9x6.5 20 20 308
23 | Magnetic switch 3124134 Up to machine no.: 379 267
24 | Hex-head screw; M 5 x 16 20 01 309
25 |O-ring; 7x25 27 07 013
26 | Connecting angle 70200109 | 2
27 | Oval profile secticn 70200302
28 |PT screw; KA 40 x 12 2017302 | 2
29 | Countersunk screw: M 4 x 16 2012316
30 |Holder 65004383 From machine
31 [Magnetic switch 3124111 no.. 379 268 BRI
order only!
32 | Magnet holder 65004380 Incl. item 32.1
321 | Magnet 3124191
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Masch.-Nr.:=> 391 035
WrasenlUfter

Vapour fan
Ventilateur de buées




KTS 1900 / KTS 2400
Mach.-no.: = 391 035

Vapour exhaust

o el

Item | Designation Part no. | Pc. |Notes
1 Hex-head screw; M 8 x 20 2001 312
2 Lock washer; B 8 2303 301
3 |Washer;884xa17x1.6 22 01 303
4 | Connecting piece 71000526
5 |[Seal, @ 320 x @ 400 x 3.0 2701021 | 2
6 Axial fan; 380-440V; 50/60Hz 3117012
7 Hex nut; M 6 self-locking 21 05 304
8 |Washer,86.4x212.5%x1.6 2201 302
9 Shim; @ 85x 827 x3.5 70000738 | 6
10 | Fan housing 70002158 Part made for order only!
11 |[Hex nut; M 8 2101 305
12 | Hex-head screw; M 6 x 16 20 01 306
13 | Lock washer; B6 23 03 300
14 | Mounting fixture for fan 71000430
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KTS 1900 / KTS 2400
Masch.-Nr.: 391 036=>
Wrasenlfter

Vapour fan

Ventilateur de buées




KTS 1900 / KTS 2400
Mach.-no.: 391 036 =

Vapour exhaust

-54-

Item | Designation Part no. | Pc. |Notes

1 Fan housing 70003625 Part made for order only!
2 |Flange ring 70003578 | 4 |Part made for order only!
3 | Axial fan; 380-440V, S0/60Hz 3117012

4 Sheet metal; cross 70003606

5 |Washer;884x@17x16 2201303 | 8

6 |Hex nut; M 8 self-locking 21 05 306

7 |Washer,86.4x@212.5%x1.6 22 01302

8 |Lock washer; B6 23 03 300

9 Hex-head screw; M 6 x 16 20 01 306
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Vorhange

Curtains
Rideaux
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KTS 1900 / KTS 2400

Curtains
Iltem | Designation Part no. [ Pc. [Notes
1 S ELR DO00 Incl. items 1.1, 1.2&6-9
Curtain 1; R-L 65003425
1.1 | Curtain 1; part 1 65003424
1.2 |Curtain 1; part 2 65003423
2 |Curtain 2; L-R 65003667 )
Curtain 2: RL 55005419 Incl. items 21,22 &6-9
2.1 |Curtain 2; part 1 65003418
2.2 |Curtain 2; part 2 65003417
3 |Curtain 3; L-R 65003668
Curtain 3: R-L 65003422 e ERSERE
3.1 |Curtain 3; part 1 65003421
3.2 |[Curtain 3; part 2 65003420
4 Curtain 4; L-R 65003669
Curtain 4 R.L SROE Incl. tems 4.1, 42&6-9
4.1 |Curtain 4; part 1 65003415
4.2 |Curtain 4; part 2 65003414
5 [Curtain 5; L-R 65003770 Up to machine no.: 379 267
Curtain 5: R-L 65003771 Incl. items 5.1,5.2,6,7,8&9
5 [Curtain5; L-R 65004337 From machine no.: 379 268
Curtain 5: R-L 65004338 Incl. items 5.3, 5.4, 6,7, 10 & 11
5.1 |Curtain 5; part 1 65003768
5.2 |Curtain 5; part 2 65003769
5.3 |[Curtain 5; part 1 65004342
5.4 |Curtain 5; part 2 65004343
6 Hex nut; M 4 self-locking 21 05 300
7 Washer; 4.3 x 2 8x 0.5 22 03 302
8 |Ledge 65001828
9 [ Curtain rail 65001824
10 |Ledge 65004341
11 | Curtain rail 65004339
All the parts on this page are made for order
only!
Notes:

The curtains are assigned numbers. Curtain 1 is always mounted at the inlet end of the machine and curtain 5 at the outlet
end of the machine.
Each curtain unit consists of 2 individual curtains and the curtain rail.

Part 1 is always mounted facing the machine inlet end (viewed in the feed direction) and consists of narrow strips.
Part 2 is mounted facing the machine outlet and consists of wide strips.
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KTS 1900 / KTS 2400
Mach.-no.: 391 005 =

Rack guides

Mach.-no.: = 391 004

Drive conversion kit; KTS 1900 R-L 65004749
Drive conversion kit; KTS 1800 L-R 65004750
Drive conversion kit; KTS 2400 R-L 65004751
Drive conversion kit; KTS 2400 L-R 65004752
ltem |Designation Part no. | Pc. |Notes

1 Holder 65004701 KTS 2400 L-R

Holder 65004700 KTS 2400 R-L
Washer; 28.4x2 17 x1.6 2201303
Hex nut; M 8 self-locking 21 05 306

Rack rail; rear 65004720 KTS 1900 L-R

Rack rail; rear 65004716 KTS 1900 R-L

Rack rail; rear 65004737 KTS 2400 L-R

Rack rail; rear 65004730 KTS 2400 R-L

(5] Guide rail; P-zone; centre; rear 65004705 | 2 |KTS2400L-R

Guide rail; P-zone; centre, rear 65004706 | 2 |KTS 2400 R-L

6 Guide rail; W and N-zone; centre; rear 65004703 | 2 |KTS1900L-R

Guide rail; W and N-zone; centre; rear 65004748 | 2 |KTS 1900 R-L

Guide rail; W and N-zone; centre; rear 65004756 | 2 |KTS2400L-R

Guide rail; W and N-zone; centre; rear 65004757 | 2 |KTS 2400 R-L
Hex nut; M 6 self-locking 21 05 304
Washer; 26.4x 2 12.5x 1.6 22 01 302

Rack rail; centre 65004722 KTS 1900 L-R

Rack rail; centre 65004715 KTS 1900 R-L

Rack rail; centre 65004735 KTS 2400 L-R

Rack rail; centre 65004728 KTS 2400 R-L

10 | Rack rail; front 65004724 KTS 1900 L-R

Rack rail; front 65004714 KTS 1900 R-L

Rack rail; front 65004732 KTS 2400 L-R

Rack rail; front 65004726 KTS 2400 R-L

11 | Guide rail; P-zone; front 65004706 KTS 2400 L-R

Guide rail; P-zone; front 65004705 KTS 2400 R-L

12 | Guide rail; W and N-zone; front 65004748 KTS 1900 L-R

Guide rail; W and N-zone; front 65004703 KTS 1900 R-L

Guide rail; W-and N-zone; front 65004757 KTS 2400 L-R

Guide rail; W and N-zone; front 65004756 KTS 2400 R-L
13 |Holder; rear 65004719
14 | Holder; front 65004718

All the parts on this page are made for order
only!
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Rack guides - Limit switch
Guidage de panier - Contacteur




KTS 1900

Rack guides — limit switches

=50 -

Item | Designation Part no. | Pc. |Notes
1 [Capnut 5518 032
2 |Oaing; 7x1.5 2707014 | 2
3 | Magnetic switch 3124134
4 |Pipe 65003535
5 |Capnut; G 1/2"x @ 12.2; width A/F 24 28 07 301
6 Cutting ring; @ 12 29 07 300
7 | Union stem; G 1/2" x 38; width A/F 27 3011 301
8 |[Seal,820.9%x227x20 27 04 006
9 Hex nut; G 1/2" x 8.0; width A/F 27 30 09 201
10 |Holder 65003664 (L-R)
11 | Holder 65003433 (R-L)
12 |Washer; 86.4x@12.5x1.6 22 01 302
13 | Hex nut; M 6 self-locking 21 05 304
14 |Washer, 88.4x @17 x 1.6 22 01 303
15 | Hex nut; M 8 self-locking 2105 306
16 |Washer; 2 10.5x221x 2.0 22 01 206
17 |Pipe; @ 10x0.75x 22.5 75200788
18 | Rocker 65003541 Incl. magnet
19 |Cheese-head screw; M 8 x 35 20 03 306
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Entrainement

Antrieb
Drive
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KTS 1900 / KTS 2400

Drive
ltem | Designation Part no. | Pc. |Notes
1 Angle 65003534
2 |Panelling 65003527
3 Sprocket; 32 teeth 65003750
4 | Grub screw; M6x 8 2030304 | 2
5 Roller chain; 39 links; 370mm 2810038 Per meter
6 | Chain joint 2810034
7 Sprocket; 16 teeth 65003268
8 |Washer,@6.4x1818x1.6 22 05302
9 |Hex nut; M 6 self-locking 2105304
10 |Hex-head screw; M 8 x 30 20 01 304
11 |Washer, 2 8.4x@17x1.6 22 01303
12 Angle 65003804 KTS 1900 L-R / KTS 2400 L-R
Angle 65003913 KTS 1900 R-L / KTS 2400 R-L
13 | Geared motor; 0.12/0.18kWW; 380-440V; 50Hz 3116014
Geared motor; 0.12/0.18kW; 230V/3; 50Hz 3116026
Geared motor; 0.12/0.18kW,; 440V/3; 60Hz 3116042
Geared motor; 0.12/0.18kW; 200V/3; 50+60Hz 3116 067
- Cable gland; PG 11 3110044
14 | Lock washer; B 8 23 03 301
15 | Hex nut; M 8 self-locking 21 05 306
16 | Angle 65003903
17 |Hex-head screw; M 8 x 16 2001 302
18 |Holder 65003137 KTS 1900 R-L / KTS 2400 R-L
19 | Shaft; @ 20 x 821 65003133 Outlet end
20 |Feather key; A6x6x20 2610300 | 6
21 |Pipe; 810x0.75x 10 70200405 | 8
22 | Holder 65003540 | 2 |Part made for order only!
23 | Bearing with housing 28601026 | 4
np. |Grubscrew; M5x5 20 30 308
24 |Bolt 70002350
25 |Chain link 70200382
26 | Link chain; 85 links 65003656 KTS 1900
Link chain;107 links 65003490 KTS 2400
27 | Sprocket; @ 90 x 35 70200422 | 6
28 | Shaft; @ 20 x 771 65003132 Inlet end
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KTS 1900 / KTS 2400

Electrical parts |
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Item | Designation Part no. | Pc. |Notes
1 Hex nut; M 6 self-locking 21 05 304
2 |Washer;,264x218x1.6 22 05302
3 Thermostat holder 71000231 P-zone
4 | Thermostat; 1750lg; 220V 3125013 Incl. item 4.1
4.1 | Stuffing box gland 3125012
5 |Pan-headscrew; M 4x 8 2010 309
6 | Stuffing box for thermostat; M 14 x 1 3125001
7 |Seal,814.2x920x2.0 27 09 036
8 Hexnut;, M14x1x5 31 25002
9 | Thermostat clip 5519 011
10 | Hex nut; M 4 self-locking 2105 300
11 |Spacerroller; 853 x@12x7 2208513 | 2
12 | Terminal strip; 9-pole 3109155 | 2
13 |Washer; 24.3x@8x05 22 02 202
14 | Safety thermostat; 140°C -10K "OFF, 3125030
15 | Thermostat holder; 3-piece 70000111 W-zone g:jr;:“:‘n‘f; for
16 | Thermostat holder; 5-piece 70200355 N-zone
n.p. |["Boiler, sign 28 03107
n.p. | Thermostat sign, red 28 03 322
17 | Air chamber cpl. 55 04 024 P and W-zone /incl. item 17.1
Air chamber cpl. 55 04 030 N-zone from machine no.: 377 104
171 [Seal, 8 26 x @ 36 x 2.0 27 01 003
18 |Cable binder; 200 x 4.7 3120015
19 |Hose; nom. dia. 5x 1.5 x 200 40 01 024 P-zone Per meter
Hose; nom. dia. 5x1.5x 110 40 01 024 W-zone Per meter
Hose; nom. dia. 5x 1.5 x 1500 4001 024 N-zone Per meter
20 | Clamping spring for level controller 31 26 001
21 [ Level controller holder 61002345
22 |Level controller; 160/80 80003155 P and W-zone
Level controller; 55/35 31 26 009 N-zone
23 | Coupling piece; insulated 3112021
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KTS 1900 / KTS 2400
Machine no.: =» 379 267

Electrical parts ||
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Item | Designation Part no. | Pc. |Notes
i) Cover 65003727 Part made for order only!
2 | Strip label; ,KTS 1900“ 65003591
Strip label; ,KTS 2400" 65003592
3 Pushbutton; red 3124161 OFF
4 | Pushbutton; green 3124160 ON
5 | Lamp; white; 230V 3108116 HEATING
6 Pushbutton; white 3124162 PROGRAMME |
7 | Pushbutton; white 3124163 PROGRAMME I
8 Pushbutton; white 3124196 PROGRAMME IIl; Option
g Pushbutton; white 3124164 STOP
10 | Cupscrew; M 5x 20 2019025




KTS 1900 / KTS 2400
Masch.-Nr.:=> 379 267
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KTS 1900 / KTS 2400
Machine no.: = 379 627

Electrical parts Ill
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Item | Designation Part no. | Pc. |Notes

1 Mounting plate 65003898 Part made for order only!

2 | End cover 3111302 | 2

3 | Busbar support 3111 301 No. varies acc. to heating power

4 | Busbar; 315A 3111305 | 3 |Cuttosize

5 | Connecting terminal plate; 3-pole; max. 120mm? 3111 303

8 PR R piilesn No. varies acc. to heating power
n.p. |Cap 3111304

7 | Mounting rail 3111 306

8 |[Cable duct; 65 x 46 x 830 3120104 Per meter

9 |Hexnut;, M4 2101 302

10 | Terminal clamp; 1.5- 6.0 mm? 3109 095

11 |Washer;86.4%x 2 12.5%x1.6 2201 302

12 [Hex nut; M 6 2101 304

13 | Earth symbol; green/yellow 31 09 096

14 | Double terminal; greenfyellow 3109153 | 3

15 | PE conductor terminal 3109174

16 | Universal terminal; blue 3109173
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KTS 1900 / KTS 2400
Machine no.: = 379 627

Electrical parts |V

Item | Designation Part no. | Pc. |Notes
1 Miniature circuit breaker; 6A 3111101 | 3
2 Motor circuit breaker; 0.25A - 0.4A 3111 201 Steam fan
3 Motor circuit breaker; 6.3A - 10A 3111 207 Pump W-zone
Motor circuit breaker; 10A - 16A 3111208 Pump W-zone, Japan
Motor circuit breaker; 2.5A -4 A 3111 205 Pump P-zone
Motor circuit breaker; 4A -6.3 A 3111 206 Pump P-zone, Japan
4 Miniature circuit breaker; 16 A 3111100 No. varies acc. to heating power
Miniature circuit breaker; 20 A 3111111
5 PE terminal; greenfyellow 3109120
6 | PE terminal; greenfvellow 31 09 064
7 | Universal terminal; grey 3109 049
8 Cable duct; 65 x 46 x 280 3120104 Per metre
9 |Contactor B16; 3H; 10; 220-255V: 50/60Hz 3104162
Contactor B16; 3H; 10; 200V; 50/60Hz 3104163 e L
10 | Contactor relay 2S; 220V, 50Hz / 240V, 60Hz 3104115 | 4
11 | Contact module; PV11 3104130

12 | Contact module; PV02 3104148
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KTS 1900 / KTS 2400
Masch.-Nr.:<> 379 267
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Electrical parts V
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KTS 1900 / KTS 2400
Machine no.: =» 379 627

Electrical parts V

Item | Designation Part no. | Pc. |Notes
1 PE terminal; green/yellow 3108120
2 | Double terminal; greenfyellow 3109153
3 Double terminal; blue 3109152
4 | Two-tier terminal 3109168 | 35
5 |Cable duct; 65 x 30 x 365 3120103 | 2 |Per meter
6 Mounting plate 65003891 Part made for order only!
7 Passing make contact relay; 1 - 10s; 220V 3104120
8 | Muitifunctional relay; 24 — 240V;50 - 400Hz;0 — 800 | 31 04 131
9 Multifunctional relay; 24 — 240V;50 - 400Hz; 0.3 -8 | 3104131 | 2
10 |Cable duct; 65 x 30 x 190 3120103 Per meter
11 | Cable duct; 65 x 30 x 330 3120103 Per meter
12 | Contactor relay; 2S; 220V, 50Hz / 240V; 60Hz 3104115
13 | Contact module; PV11 3104130
14 |[Fuse terminal; 10A 3109149 | 2
15 | Fine-wire fuse; 250V, 6.3A 3111043
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KTS 1900 / KTS 2400
Machine no.: 379 268 =

Electrical parts I
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Item |Designation Part no. | Pc. |Notes
1 Washer; 25.3x210x 1.0 22 01 300
2 Hex nut; M 5 self-locking 21 05 302
3 | Clamping plate 65004346 Part made for order only!
4 Pushbutton; red 3124161 OFF
) Pushbutton; green 3124160 ON
6 |Lamp; white; 230V 3108 116 HEATING
7 Pushbutton; white 3124162 PROGRAMME |
8 Pushbutton; white 3124163 PROGRAMME Il
9 Pushbutton; white 3124196 PROGRAMME III; Option
10 | Pushbutton; white 3124164 STOP
11 | Operating panel 65004344 Part made for order only!
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KTS 1900 / KTS 2400
Machine no.: 379 628 =

Electrical parts Il

Item |Designation Part no. | Pc. |Notes
1 Hex nut; M 6 self-locking 2105304 | 6
2 |Washer;86.4x2125x1.6 22 01 302
3 | Mounting plate; rear 65004348 Part made for order only!
4 | End cover 3111302 | 2
5 |Busbar support 3111 301 No. varies acc. to heating power
6 Busbar; 315A; 610mm 3111305 | 3 |Cutto size
7 | Connecting terminal plate; 3-pole; max. 120mm’? 3111303
8 ELRCArsceper it 1 200 No. varies acc. to heating power
9 |[Cap 3111 304
10 | Mounting rail 3111 306
11 | Terminal clamp; 1.5 - 6.0 mm? 31 09 095
12 |Hex nut; M 6 2101 304
13 | Earth symbol; green/yellow 31 09 096
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KTS 1900 / KTS 2400

Machine no.: 379 628 =

Electrical parts IV

Item |Designation Part no. | Pc. |Notes

1 Miniature circuit breaker; 6 A 3111101
Miniature circuit breaker; 10 A 3111110
Miniature circuit breaker; 16 A 3111100 No. varies acc. to heating power
Miniature circuit breaker; 20 A 3111111
Miniature circuit breaker; 25 A 3111104
Miniature circuit breaker; 32 A 3111307

2 |[Cap 3111 304

3 |Contactor B16; 3H; 10: 220-255V; 50/60Hz 3104162 No. varies acc. to heating power
Contactor B16; 3H; 10; 200V; 50/60Hz 3104163

4 Contactor A30; 3H; 10; 220-255V; 50/60Hz 3104164 No. varies acc. to heating power

Contactor A30; 3H; 10; 200V; 50/60Hz

3104165
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KTS 1900 / KTS 2400
Machine no.: 379 628 =

Electrical parts V
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Item |Designation Part no. | Pc. | Notes
1 Contactor A30; 3H; 10; 220-255V; 50/60Hz 3104164
Contactor A30; 3H; 10; 200V; 50/60Hz 3104165
2 |Cable duct; 65 x 46 x 250 3120104 Per meter
3 | End holder 31 09 051
4 Universal terminal; UKH 50 blue 3109 190
5 Universal terminal; UKH 50 gn-ye 3108 191
6 Cable duct; 65 x 46 x 200 3120104 | 4 |Per meter
7 | Passing make contact relay; 1 - 10s; 220V 3104120
8 Multifunctional relay; 24 - 240V;50 - 400Hz;0.3 - 8 3104131
9 Miniature circuit breaker; 6 A 3111101
10 |Relay socket 3104157 | 11
11 |Relay; 1W 3104 158
Relay; 2W 3104 159
12 |lIsolating disk; UKK3 3109 169
13 | Two-tier terminal; UKK3 3109192 | 35
- | End plate; D-UKK3/5 3109193
14 | Bridge; 2-fold 3109195 | 9
Bridge; 3-fold 3109 196
Bridge; 10-fold 3109 194
15 | Cable duct; 65 x 86 x 250 3120105 Per meter
16 | Mounting plate; bottom 65004309 Part made for order only!
17 | Cable duct; 65 x 46 x 800 3120104 Per meter
18 | Contactor B7; 220-255V; 50/60Hz 3104 154
Contactor B7; 200V; 50/60Hz 3104171
Contactor VB7; 220-255V; 50/60Hz 3104155
Contactor VB7; 200V; 50/60Hz 3104170
19 | Universal terminal; UDK4 gn-ye 3109 153
20 | Universal terminal; UDK4 blau 3109 152
21 | Universal terminal; UKSN grey 31 09 049
22 | Universal terminal; UK 10 blue 31 09 058
23 | Universal terminal; USLKG 10 gn-ye 31 09 059




